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Test Report issued under the responsibility of:
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1.2m By 2

1.2m DROP TEST REPORT

SEEIERSE n] 7o R B F AL 3G A, A 5 6.445-058.0, 18V, 3000mAh, 54Wh
SAMPLE Package for Rechargeable Li-ion battery, battery Model 6.445-058.0,
INFORMATION: 18V, 3000mAh, 54Wh

F i B4 ARSERIALH ML it A BR A ]

APPLICANT: Techtronic Industries (Dongguan) Co. Ltd.

For 25« P ZE BRI

TYPE OF TEST: Commercial Inspection and Testing Services
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Test Summary

P 8
R 25 A 7S U R e
Name of samples Package for Rechargeable Li-ion battery
TS Bk Hijth 75 6.445-058.0, 18V, 3000mAh, 54Wh
Type/ Model battery Model 6.445-058.0, 18V, 3000mAh, 54Wh
FH 1 AL ARSEQIAL Y i A7 PR A 7
Applicant Techtronic Industries (Dongguan) Co. Ltd.
i B AL J7ARAB AR R I R KIE2S
Applicant address No.2 Hujing Road, Houjie Town, Dongguan City, Guangdong Province
L, 7 1] 325 ARSEQIAL Y i A7 PR A 7
Battery Manufacturer Techtronic Industries (Dongguan) Co. Ltd.
L, 7 1) 3 i R IR RS R R KIE2 S

Battery Manufacturer
address

No.2 Hujing Road, Houjie Town, Dongguan City, Guangdong Province

A )& 7 N/A

Equipment Manufacturer

TBE% 138 7o L N/A

Equipment Manufacturer

address

FE L H 1 package

Quantity of sample

FE AR TS 2695651

Sample identification

by WA R T fa e it e s i @ i 45) MBI A S 2012 1T hie3.3 % 188 5% 5k

Testing standard

United Nations: Recommendations on the Transport of Dangerous Goods -
Model Regulations, Twentieth revised edition, 2017(ST/SG/AC.10/1/Rev.20),
Chapter 3.3, Provisions 188

4 H 1 Received date

2019-11-18

S H I Completion date

2019-11-19

%7F Remark:
N/A
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Test Package Information

N REEAER
f.%5 14 5 & Package Weight 4.99 kg
i} i% 5 Battery net weight 4.02 kg
Hi b % & Battery Number 6 pcs
W &$E Equipment Number N/A
f3EE R <t Package size 296mm*150mm*145mm
f.25 135 %5 77 2\ Type of transport | HHiZHiP1965

MR R The material of outer packaging

X K B4k4tiCorrugated carton
(] A#4tiwood carton
(] HAtzother:

ap 2

fE 784528 NFE I .25 77 20 The manner of inner packaging that can be completely enclose the samples

(] #uk 4 ElFoam material

[ " ¥ % Plastic disc

X 45 B H Paper divider

L] #5908 52 2k AFPlastic bubble and pearl cotton
[ #—3F 0% k48Single sealing plastic bags

[ %815 #Plastic air cushion

X k37 /M % Independent packaging

[] HAfthother:

Test Conclusion

MRS

2R SERIHL Y 1) A PR A B4R A T 78 20 28 7 it fiiib AL 5 6.445-058.0, 18V, 3000mAh, 54Wh 2 fi%
L 2K BGE DA O TR i T ia i ny s i 15 ) B Ea A S 200507 st AT AU

2 PR B 5 92 5 U0 B A 8 45 B A SR

MG RFFE CGT R IR MR A S 2008 1T A SR .

The 1.2m drop test of Package for Rechargeable Li-ion battery, battery Model 6.445-058.0, 18V, 3000mAh,
54Wh submitted by Techtronic Industries (Dongguan) Co. Ltd. is tested according to the 20th Revised
Edition of the Recommendations on the Transport of Dangerous Goods, Model Regulations
(ST/SG/AC.10/1/Rev.20).

The sample received complies with Specification when Accuracy Method decision rule is applied.

The test results comply with the relevant requirements of ST/SG/AC.10/1/Rev.20.

Date of issue / &k H#: 2019-11-26

Approved by: Simon Chen Reviewed by: Simon Chen Tested by: Ade Su
HEHE: PRl % Pritte il P R =
Title: Senior Project Engineer Title: Senior Project Engineer Title: Engineer
e O H TR e O H TR AT TAEIm

fon fibve %4 4
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ST/SG/AC.10/1/Rev.20
Clause Requirements Result Verdict
£t PRTEEER M S5 R FlE
1.2m Drop test / 1.2 K E7% i
Test method / i 7512
The package of batteries is dropped from 1.2m / HL it L5 1. 2K %
Drop orientation/ 3% 77 11
Where more than one orientation is possible for a given drop,
the orientation most likely to result in failure of the packing The package is in
must be used. / WI7E— R k& RS AT REA —FRLL_E A7 1], the shape of a box.
ORI T B Ty fE AL B AR R BT T 1) The package is
Drop orientation for a package which is in the shape of a box. / | Subjected to five
TR (.25 1) R4 07 g:gstégodr;fferem
First drop: flat on the bottom / 5 —k: AR P2k s
Second drop: flat on the top / 58 —k: PAFETIF 2k ﬁt@§ﬁ$a%, o
. P PR ke B L HADT [k
Third drop: flat on the long side / 5 =& LL—K AT 2k .
6153 Fourth drop: flat on the short side / VY Vk:  LL— %6 i ~F 2k 5
T Fifth drop: on a corner / 55 Fiik: L—/MEE
Drop Target / 2% H#x:
The target must be a non-resilient horizontal surface and must
be / & HARZUNIRAE, TGk 7K~ 1H Bt
(a) Integral and massive enough to be immovable / &% 5¢
# . 5 H LU E A,
(b) Flat with a surface kept free from local defects capable of The drop target is a
influencing the test results / T8, FTEERABERITH | o0 ﬂogr Eﬁg% H
/7. i
;- 3 BRI H R
(c) Rigid enough to be non-deformable under test conditions
and not liable to become damaged by the tests / .4 &% 1) ¥
P, RIS P AR IEA SR T HUR;
(d) Sufficiently large to ensure that the test package falls
entirely upon the surface / B &% K 1% DL 3058 (2% 52
SRR L
3.3.1 | Requirements / H 3k
Each package is capable of withstanding a No damage to
1.2m drop test in any orientation without batteries; No
damage to cells or batteries contained therein, battery to battery
without shifting of the contents so as to allow contact; No release
188 battery to battery (or cell to cell) contact and itatus: of contents from p
without release of contents. BREIRRE | the package. Hith
FEANELAF R RE AR SZ AR AR J7 1) 1. 2m R 9 56 17 TR TG ik
BN AR, B ERAN B, Hijb el T
A I AR I B3R BN RS R PN A H
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Photos of samples

i Ll

Package/fl 34
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Photos of samples

i:aliadal

Battery/Hijth
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EEE W

Important

1. RGN EFHFE R, AS 56 067 S H AR
Nobody is allowed to photocopy or partly photocopy this test report without written permission of
UL.

2. ARG TEHEHEN A N S\ 254 TR

The test report is invalid without the signatures of Approver, Reviewer and Tester.

3. ARG IR

The test report is invalid if altered.

4, SRR A G MR R 2 H AR TR N R A R
Objections to the test report must be submitted to UL within 15 days.

5. A B S AU N R

Throughout this report a point is used as the decimal separator.

6. AR AN IE AL i 71 5T
The test report is valid for the tested samples only.

7. ARG TR AT B AL ULEFTULI AR AR ARiR&E.

The test report does not grant applicant the use of UL name, trademark or label.

8. ARAAI1F 190 T o W A A S 22 3 A AN 2 e A ) B A7 gl A A U P A EB ) 0 2% FH
UL’s liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.

9. iR AMEE RARZAHSUEIITEEA
The test data and results do not have social proof function.

R BT TR IHULSE R R A ] T 73 24 7]

Laboratory: UL-CCIC Company Limited Guangzhou Branch

Hdike TRE TTRE TN ST EORIT K XRH A = 8

Address: No.8, Nanyun 2nd Road, Science City, Guangzhou Hi-Tech Development Zone,
Guangzhou, Guangdong, China

H 14 (Tel): +86-20-3213 1000

£ EL(FAX): +86-20-8348 6777

HEE 2wt (Post Code): 510663

Email: customerservice.cn@cn.ul.com

Web: www.ul.com
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